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Rz N A IR STE A #

\__/
Pl4EER4: Cylinder Block Assy.

. ot e g/ s |, o I
b LYy S S T 44 TR Part Name Specs or Akt Remarks
Item Part No Q’ty

Model

1. | HAO1106 4100QB-01-014 eI ESII Camshaft bushing 111 1
2. | HA010137 4100QB-01-067 e Plug seaming 1
3. | HAO12 4100QB-01. 14 I I 20 A A Nozzle seaming 1
4. | HAO11116 4100QB-01. 02. 01B-001 T Idle gear 1
5. | HA01222 4100QB-01. 02-002 P 1A e 44 P Idle gear Baffle 1
6. GB93-1987 g Sping washer 12 1

M12 X

7. GB/T 5783-2000 24 Bolt 593 3 1
8. 4100QB-01. 02. 01-002A RS IR Bushing, idle gear 1
9. | HA0132 4100QB-01. 02-001 P el Shaft, idle gear 1
10. | HA03125 4100QB-01-017 i J 2 Plug $15 2
11. | HA01123 4100QB-01-019 S Plug 6
12. | HA01238 495QA-01. 01-007 T J 2 Plug $ 32 4
13. | HAO13 495QA-01-022 E B Locating bush 2
14. | HA01210 4102QB-01. 01 HUANUIR I T #6544 | Engine block machined parts 1
15. [ HAO171 4100QB-01-012 K Water seal ring, cylinder liner 8
16. | HAO1185 4100QB-2-01-011 RELE Cylinder liner 4
17. | HA0110801 4100QB-01-014-1I RSy Camshaft bushing II 1
18. | HA01105 4100QB-01-013A RS Camshaft bushing | 1
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2. Ml4EEB44 2 Cylinder Block Assy. 2
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Rz N A IR STE A #

\_/

HEER4 2 Cylinder Block Assy. 2

&5 yo 22 TS = m s 185 Bt #iE
Item VORI Part No IR Part Name Specs or Model Q’ty Remarks
1. HA019301 4102QB-01. 07-001 IR R Breather joint pipe 1
2. ZBJ15001-87 Mg 4 Clamp NO. 1X 1
3. JB982-97 HAE P Combination washer 16 2
4. HAO131 4100QB-01-065 WRZE T Threaded plug 11 M16X1.5 2
5. HAO1370 4100QB-01-068 BT Side board nut 4
6. JB/T 982 H & Combination washer 8 4
7. HB04024 GB-T898_AM8X30-8. 8 R Bolt AM8 X 30 4
8. HA10008978 | 4102QB-050001 T A AR A A Front upper side cove 1
9. HA010152 495QA-01-023 WM ZEAL S At & Bush, oil pump driving shaft 1
10. 4100QB-01. 03D-011 fE5 el Propeller gear shaft 1
11. 495QA-01. 03-001 R Adjusting washer 1
12. | HA10010052 | YN4E-050026 Pl EER R Gasket 1
13. | HAO15 4100QB-01-025A GIRIEr R R Cover 1
14, GB93-1987 HhJE Sping washer 8 2
15. GB/T 5783-2000 Y Bolt M8 X 25 2
16. HAO1124 4100QB-01-018 W3 plug d 15 1
17. | HAO1565 4102QB-01. 07. 01 5 EEE AR S Welded rear upper side cover 1
18. HA01322 4100QB-01-057 ) AR B Upper side cover washer 2
19. HA01226 495QA-01-055 FHHR QOil-retaining ring 1
20. SHA5504 4-55002 HEAL R Oil pressure sensor 1
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3. Ml4EEB44 3 ylinder Block Assy. 3
1




WUL&ER44 3 Cylinder Block Assy. 3

Rz N A IR STE A #

= FHRT - /TS BeE| &E
1I:tTejlf;17 YIRS Part No SR Part Name Specs or Mode] Q&’ty Remarks
1. 4102QB-01-008 [INREER = Upper main bearing liner 2

2. 4102QB-01-009 [INREER Lower main bearing liner 2

3. | HA01385 {102QB-01.01-004 5 ARG V Rear main bearing cover 1

4. | HA0199 [4102QB-01-010 b 4 Crankshaft thrust sheet 4

5. GB/T 119.1-2000 G Pin 3 h8 X 10 2

6. | HAO1119 }4102QB-01.01-005 I il A WA Main bearing cover bolt M16X 110 10

7. | HAO1377 4102QB-01.01-003 ] 4K R 1T 1. IV | Middle main bearing cover 3

8. 4102QB-01-007 Hha] E#h A N B Bottom half,middle main bearing 3

9. | HA0195 [4102QB-01-006 AMGIESE s Upper half,middle main bearing 3

10. | HA01376 4102QB-01.01-002 HEXiES Front main bearing cover 1
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4. IER 5% 34 Timing gear chamber components.
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Rz N A IR STE A #

\__/

IER = #4: Timing gear chamber components.

=1 B EIRE - RIS [HE| &TE
TE?’? PORH T ?ﬁtﬁif SRt Part Name Sp?éﬁr Model %% Remarks
1. GB/T 119.1-2000 H Pin 12 m6X25 1
2. GB898-88 AT Bolt AM10 X 45 6
3. GB/T 119.1-2000 H Pin 12 m6X35 1
4, GB93-1987 HJE Sping washer 10 9
5. GB/T 5783-2000 e Bolt M10X 25 3
6. GB/T 97.1-2002 HJE] Washer 10 6
7. GB/T 6170-2000 R R) Nut M10 6
8. GB/T 97.1-2002 HJE] Washer 8 5
9. GB93-1987 HJE] Sping washer 8 5
10. GB/T 5783-2000 AL Bolt M8 X 16 1
11. GB/T 97.1-2002 P Washer 6 2
12. GB/T 5783-2000 A4 Bolt M6 X 12 2
13. GB/T 5782-2000 A4 Bolt M8 X 65 3
14. GB/T 5782-2000 AL Bolt M8 X 45 1
15. | HA01219 | 4100QB-01-031B PRI AR T Advancer cover 1
16. | HA01838 | 4100QB-01-030B e =Y Advancer cover washer 1
17. | HA30111 | YFRMNI05508012B GIRLES] Front oil seal 55X 80X 12 1
18. | HAO18 4100QB-01-029A W= Gear chamber 1
19. | HAO174 | 495QA-01-028 Wi ERF Washer, gear chamber 1
20. | HAO16 4100QB-01-027A ViFe =R Gear chamber bottom board 1
21. | HAO173 | 4100QB-01-026 B S R Washer, Gear chamber bottom 1

board
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5. B&#57el Clutch housing Assy.
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&2 Clutch housing Assy.

Rz N A IR STE A #

1. 22310009 YN4A-700076 TR 1R QOil drain plug M18X1. 5 1

2. JB982-77 A TUH 5 3 Combination washer 18 1

3. GB/T119. 1-2000 g Pin 12 m6X 30 2
4, GB/T 5783 R Bolt M12X32-8.8 10
5. GB93-1987 g Sping washer 12 10
6. 2‘2100082 4102GB-050001 ki Flywheel house 1
7. | HA30113 | YFLM10012511. 5B. X S B K 0il seal 1
g. | MA0008Z) ) 068050002 KRR Washer,flywheel house 1

67
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6. L& Cylinderhead Assy.
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Rz N A IR STE A #

~——
B #AE Cylinderhead Assy.

= EY Iy 7 2 W= v
Ve, | PR Tt Rkl specsor Mol |0y | Renar
1. HA03165 | 4100QBZ-03. 03. 02 T 0w A Oil filler cap seaming 1
2. HA03317 | 4100QB-03. 03C. 01-WG i 5 B A Cylinder head cover riveting seaming 1
3. HA03149 | 4100QB-03-014-FEV il 55 BBy Washer, cylinder head cover 1
4, HA03167 | 4100QB-03-020A-EQ i RiER=" Front hanger 1
5. HAO1115 | 4100QB-01-001 AT SR R AL Cylinder head bolt M14%173 4
6. | HA03028 | 4100QB-03.01E B Cylinder head component 1
7. | HAOL116 | 4100QB-01-002 L B AR Cylinder head bolt M14x125 10
8. | HA01238 | 495QA-01.01-007 i J¥ 2 Pug $ 32 6
9. HA01117 | 4100QB-01-003 AL R A Cylinder head bolt M14x111 4
10. | HAO1882 | 4100QB-01-005B AEL R Washer,cylinder head 1
11. GB/T 5783-2000 2 Bolt M10 X 25 4
12. GB93-1987 gnlic] Sping washer 10 4
13. GB/T 97. 1-2002 ] Washer 10 4
14. | HA03123 | 495QA—-03-009 T 75 J5 75 Cylinder head rear cover 1
15. | HA035 4102QB-03-021A JamE Rear hanger 1
16. GB/T 5783-2000 2 e Bolt M8 X 16 6
17. GB93-1987 P Sping washer 8 6
18. GB/T 97.1-2002 HJE] Washer 8 6
19. | HA0331 495QA-03-008 55 f5 AR Washer,rear cover plate of cylinder cover 1
20 | oM s et A L% SR AR A4 | sealing sleeve 4
21. GB867-1986 BhET Rivet 2X 6 4
22. 22“00089 YN4A-700067 A Nameplate 1
23. | HA03124 | 495QA-03. 01-006 T T %€ Pug $ 24 6

-12 -
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7. THEEFF B Piston conrod Assy.

1
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Rz N A IR STE A #

\__/
5 ZEIEH S Bk Piston conrod Assy.
7= I B - MRS K| #E
TtTeﬁrz PORH T ?ﬁtﬁif SRt Part Name Sp?éﬁr Model %&i Remarks
1. HAO4050 4100QB-2-04-002 Eﬁ#ﬁ_/—ﬁﬂ Top Compression ring 4
2. () 4100QB-2-04-003 5 IEAI No.2 compression ring 4
3. 4100QB-2-04. 01 WIS QOil scraping ring seaming 4
4. HA0478 | 4100QB-2-04-001-FQ TH%E Piston 4
5. GB893. 1-1986 R Retainer ring 35 8
6. 4102QBZL-04. 02-004 EAFTE Connecting rod bush 4
7. 4102QBZL-04. 02-001 A Connecting rod 4
8. | HA04047 | 4100QBZ-2-04. 02—-002A | AT Connecting rod cover 4
9. 4100QBZ-2-04. 02-003A | ZEFTHZF2 Connecting rod bolt 8
10. | HA04035 | 4102QBZL-04-006 MR L Connecting rod liner 8
11. | HA0419 | 4100QB-04-005 T FE Piston pin 1
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8. mhah KB A&RMM Crankshaft flywheel clutch Assy.
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il KB &2 B Crankshaft flywheel clutch Assy.

Rz N A IR STE A #

= T - WS [ T
e | A1 butho i Part Name Sp?éﬁr Model %Z’ty Remarks
1. | HA0540 4102QB-05-010 TES B A A Flywheel fixing bolt 6

2. | HAO586 4102QB-05-009A Bika 3y Anti-loose washer 3

3. gA1000824 4102GB-030002 AT A A Flywheel 1

4. GB/T 119.1-2000 ] Pin 10 h8>25 1

5. | HA05059 | 4102QB—05-006C 1 Crankshaft 1

6. | HAO51 4100QB-05-001-NJ it 2l 57 s A WAL Crankshaft belt pulley bolt 1

7. | HA192 4100QB-19-001A-NJ it 2y iz oy Crankshaft belt pulley 1

8. | HA0584 495QA-05-004 B P47 Pl Front oil retainer 1

9. | HA059 4100QB-05-005A ity ey 1 B U 5 Crankshaft timing gear 1

10. GB/T 1096-2003 5 Key 10>8>60 1
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9. HLWZEERH Oil pump assy.
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Rz N A IR STE A #

ML ZE #5 44 (4100QBZ-01.03F)0il pump assy.

= R B - MRS | &
TtTez (sl ;;Ttﬁ‘\lj SR Part Name Specs or Model iQﬁz’ty Remarks
1. 4100QB-01.03C.03 TEMIRA A Strainer module 1
2. GB/T 5782-2000 AR Bolt M8x60 4
3. GB93-1987 HJE] Spring washer 8 4
4. 4100QB-01.03-007 LR T Strainer cover 1
5. 4100QB-01.03C-009 | W im & Oil intake pipe 1
6. 4100QBZ-01.03A-006 | HLiliZE 1k Oil pump body 1
7. 4100QBZ-01.03F.02 F A driving shaft 1
8. 4100QB-01.03C-005 | 4t#k Gasket 2
9. 4100QBZ-01.03-003 M 4§ H Helical gear with shaft 1
10. 4100QBZ-01.03-004 | HLiMZE Cover ,oil pump 1
‘ Mid-Connecting rod

11. 4100QB-01.03D.05 e ) 1 seaming g 1
12. GB119-86 i Pin A4x26 1
13. 4100QBZ-01.03F-002 | #LiHiZE MBhikFe Oil pump driven gear 1
14. GB119-86 5 Pin B5x12 2
15. GB/T 91-2000 ket Split pin 4x35 1
16. GB/T 308-89 ENER Steel ball 10 1
17. 2100QB-01.03A-014 | 3% Spring 1
18. 2100QB-01.03A-015 | i Spring seat 1
19. 2100QB-01.03A-016 | ik Adjusting shim 1
20. 4100QB-01.03-008A | 4t Gasket 2
21. | HA0137A01 | 4100QBZ-01.03.04A | HLUZE & 1E-& 1% Oil outlet pipe assy 1
22. GBI/T 5783-2000 B Bolt M8x20 4
23. GB93-1987 P Spring washer 8 4

-18 -
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10. WRFREH Oil sump Assy.
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Rz N A IR STE A #

HEREHE Oil sump Assy.

= s 2:: = . m /i@m b L %Y_‘II_
s K% cartNo Ak part Name Sp?éj%c;r Model %i Remarks
1 HA01243 14100QB-01.06D. 01-009  [hns@ER 11 Reinforced platell 1

2 HAO01244 H100QB-01.06D.01-010  [hnsmARIIT Reinforced platelll 1

3 HA0140  M100QB-1A-01.06.01.01 [fCyh 2 e &1 0il drain plug 1

4 GB892—-77 A HU2H & FEE 18 Combination washer 1

5 [HA01215 WM100QB-01. 06F. 01 ST S 0il sump welding-on 1

6 HA01242 4100QB-01.06D.01-008 [InamtR I Reinforced plate I 2

7 GB/T 6170-2000 2 £} M8 Nut M8 18

8 GB 93-1987 HE 8 Spring gasket 8 28

9 GB/T 97.1-2002 P 8 Gasket 8 28

10 GB/T 5783-2000 2 4 M8>20 Bolt M8>20 M8>20 12

11 HA01285 [4100QB-01. 06. 02C bR A Dipstick seaming 1

12 HA0189  M100QB-01-054A ST 0il sump washer 1

-20 -
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Rz N A IR STE A #

11. R RS fuel system.

‘A8 /19 [20/21 [22

-21 -

23

30

27



| =4 LR 2 B A R AT A

WM RS fuel system.

T ‘ EfEALE A% 2 ¥ iE
i I A Sk e el || Ramars
1. GB/T 5783-2000 LY Bolt M6>20 3
2. GB/T 6170-2000 LSS Nut M8 10
3. GB93-1987 HJE] Sping washer 8 8
4, GB898-88 WEAE Bolt AM8>45-8. 8 8
5. |HA11921 | 4100QB-2-11.01.04-003 | PUHLE & | JeAR 4 cylinder pipe clamp up 1
6. |HAL1165 | 4100QB-2-11.01. 04-002 | VUL b5 i 14 Rubber pad, 4 cylinder pipe clamp 2
7. | HA11920 | 4100QB-2-11.01.04-001 | PUGLE & K et 4 cylinder pipe clamp lower 1
8. GB/T 97.1-2002 | Washer 4
9. GB93-1987 [ Sping washer 4
10. GB/T 6170-2000 e B Nut M6 3
11. | HA010052| 4102GB-01-033 M5 yH 2R A 58 Fuel injection pump gear 1
12. 4100QB-01. 12B-002 5 58 1 ] Sping washer 1
13. 4100QB-01. 12B-003 My 2 T et R B Nut, fuel pump camshaft 1
14. GB/T 6170-2000 S8 Nut M10 4
15. GB93-1987 gl Sping washer 10 4
16. | HA01077 | 4100QB-01-098 10 P washer 3
17. GBRYT-88 W Bolt e ;i Mo oo | 3
19. | HA11910 | 4100QB-11.01.01A-001 | =& Je K ety 3 cylinder pipe clamp lower
20. | HA11560 | 4100QB-11.03D LEE H T Diesel filter outlet pipe

-22 -
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Rz N A IR STE A #

iy T E B IRk 7 M| &iE
21. |HA11559 | 4100QB-11.02D SEEHE Diesel filter inlet pipe 1
22. | HA11564 | 4100QB-11.07A LRSS Fuel delivery rubber tube clamp 1
23. | SHA2404 | 490Q (DI) -24000 SEIh PEIE A K Fuel filter assy 1
24, GB898-88 A Bolt ANM8>2 2
25. GB/T 97.1-2002 P Washer 8 2
26. GB/T 5783-2000 B Bolt M6 12 2
27. GB/T 96. 1-2002 | Washer 10 1
28. | HA11238 | 4100QB-11. 01A-PL = R A A High—pressure pipe assy 1
29, HA100071 YN33CRE-110077 = A S B Rubber pad, 3 cylinder pipe 4
46 clamp
30. |HA11911 | 4100QB-11.01.01A-003 | =& ¥k I FAR 3 cylinder pipe clamp up
31. | HA110108| 4100GB-11. 05-1IT IS VR T ] Y 7 A Ja Oil return pipe assy, injector
32. |HA1155 | 4100QB-110004 M5 R Ak i Injector assy P46-40

-23-
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12. HLIRERERHE oil filter assy.
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PLIBESE M oil filter assy.

Rz N A IR STE A #

= - TS - WkAS | HeE vE
1I;tTejr;17 PURLE RS Pfriﬁflf SR Part Name Sp?éj%or Mgdel %i Re%n;rks
1. | HA01837 | 4100QB-01-038A MLIHE B A Gasket 1

2. | HAI1163 | JX0810E WL JETE 28 2 0il filter assy 1

3. | HAL1257 | 4100QB-11. 04B TRl Fuel delivery rubber tube | 6A-A-360 1

4. GB/T 97.1-2002 | Washer 10 2

5. (GB93-1987 HJE| Sping washer 10 2

6. GB/T 5782-2000 e Bolt M10X 70 2

7. 47001 2H A B Combination washer 10 2

8. | HA11941 | 4100QB-11-010 BAEIEAE Hinge bolt M10 X 1 1

9. GB/T 6170-2000 eSS Nut M8 3

10. GB93-1987 HE| Sping washer 8 3

11. GB/T 96.1-2002 P Washer 8 2

12. (GB898-88 A Bolt AM8 X 35 2

13. GB/T 97.1-2002 HJE] Washer 8 1

14. GB898-88 A Bolt AM8 X 30 1

-5 -
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13. R RS Intake System.
1 10
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Rz N A IR STE A #

\___/

HRARAE Intake System.

= - e AE - WIS (B vE
5 | ks AU LR Part Name Spi{;jﬁ L %{i S
1. GB/T 6170-2000 e B Nut M8 8

2. GB/T 97.1-2002 g Washer 8 8

3. GB898-88 AT Bolt AM8>50 1

4. | HAO81118| 4100QB-08-001E HRE Intake manifold 1

5. HA0338 | 4100QB-03-029A BERER Gasket, intake manifold 1

6. GB898-88 AT Bolt AM8>20 5

7. (GB898-88 A Bolt AM8>22 2

8. | HAO817A | 4100GB-08. 02 HAEEE Intake connecting pipe 1

9. | HA03325 | 4100QB-03-029A-NA HEER Intake connecting pipe gasket 1

-27 -
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14. HESX RSt Exhaust System.

1
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\_/
HES &4 Exhaust System.

T | e TS . HAsIS s HE
1I:tTejr;17 DVRLR S Pﬁtﬁflf Sl Part Name Specj%or M?del éz’ty Remarks
1. | HAO9188 | 4100QBZL-09-002A-FT | H FE B2k sk 13 22 4 Em?ﬁg g:zkiﬁttékzurbo‘(:harge 1

2. | HA0956 | 4100QBZ—09-006B XS B2 F: Bolt L=55 8

3. | HA0930 | 4100QBZ-09-005 e B Nut M8 8

4. | HA09282 | 4100QBZ-09-001A- 1 WIEHERE Exhaust manifold 1

5. | HA03271 | 4100QBZ-03-030 HEAE Ry Gasket, exhaust manifold 4

-29-
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15. HLEEET =R AT RS 5 #4F Cylinder head front cover and thermostat cover Assy.
BOKFFIRER4F water drain cock Assy.

)M
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il 25 B 25 AR A0 15 15 2% 55 34 (4100QB-03. 04C) « UK FFXF A Cylinder head front cover and thermostat cover

Assy. . water drain cock Assy.
L= P R = . MRS MR &TE
N L A~ \ P rt N m

Item VIR Part No Selaek art Name Specs or Model |Q’ty| Remarks
1. | HAL R

71 00069 YN33CRD-140037 REREE:IsY5Y Coolerstat assy 1
> 22100032 YN38CRD-140015 INMEIF IR Rubber tube, partial circulatioin 1
3. |HB1396 | QC-T621 Q673023 i Clamp 2
4. | HB03128 2L Bolt 2
5. | HA035601| 4100QB-1A—-03. 04-008 | FE/K itk Hi 7Kk i % Plug 1
6. | HB03533 | GB-T16674. 1 M8X40 H24e Bolt M8X4 2
7. | SHA5537 | WHSCO1. WG424 KA A Water temperature sensor 1
B | HA0332 | 4100QB-03-010 UL 5 U 6 AR Xzﬁ;er’ cylinder head fron 1
9. GB/T 91-2000 ol Pin 3X25 1
10. | HA01529 | 6105Q-1305010 AT AR TBK B A Drain valve assy 1
11. |HAO154 |4102QB-01.08-001 K R FE Water valve operation rod 1

_ ‘ Wat 1 ti
12. |HAO152 | 4100QB-01. 08. 01 KRR S el oy | 0o Vaove oberation 1
rod supporting assy

13. GB/T 91-2000 ot Pin 3X25 1
14. 1;}1\100028 YN33CRD-140004 EVS=§:5 S Restored water pipe Connectol 1

-31 -
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16. X5 /KZEZHH Fan and water pump Assy.

A
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Rz N A IR STE A #

\__/

K. KZEZMH Fan and water pump Assy.

= PV - e T
TE?’? PORH T ?ﬁtﬁif SRt Part Name Sp?éﬁr Model %Z’ty Remarks
1. | HB0983 [GB/T 5783-2000 A4 Bolt M8X35 4

2. GB93-1987 [ Sping washer S 8

3. | HA06031 [F490-28-10 XU Ak fan assy 1

4. | HA30105 | AV17X1067Li — AV belt AV17X1067L1 1

5. | HA06752 | 4100QB-06-008A-JH AR Seat pad, fan 1

6. | HA19710 ¥100QB-19-002-FTZ KR B s 5 Water pump belt pulley 1

7. GB/T 6170-2000 eSS Nut e 4

8. GB/T 97.1-2002 R JE] Washer S 4

9. GB898-88 AT Bolt AM8>45 3

10. GB898-88 WA Bolt AM8 70 1

11. 2}1\100058 YN33CRD-140020 KRS Wiater pump assy !

12. | HA0640 14100QB—-06-011A KT T Water pump washer 1

13. | HA06723 [4100QB—06. 02—-001 1 9 Plug 1
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17. BASHPH Valve train.
1 41. 40. 39. 38 37 36 35 34 33, 32, 31. 30 29 28
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Rz N A IR STE A #

\__/

HES ML Valve train.

= I FIRE - BRIRS R &R
TE?’? PORH T ?ﬁtﬁif SRt Part Name Sp?éﬁr Model %% Remarks
1. 4100QB-03. 02. 01A-002 | S 1R Ex & Valve-rocker arm bush 8
2. 4100QB—-03. 02-006 ] washer $ 31 8
3. GB 894. 1-1986 =] Retainer ring 20 2
4. 4100QB-03. 02-007 (IEGIER =720 Front rocker arm seat 1
5. | HA03129 | 4100QB-03. 02-005A T JE %€ Blow plug b 14 2
6. 4100QB-03. 02. 01-001 | S I'1#E Valve rocker arm 8
7. | HA03177 | 4100QB-03-006D I Valve locking clip 16
8. |HA03176 | 4100QB-1A-03-005A ) R Valve upper spring seat 8
9. GB/T 1096-2003 bt Key 8X7X22 1
10. GB/T 5783-2000 WA Bolt M12X 32-8. 8 1
11. GB93-1987 HJE Sping washer 12 1
12. | HAO1222 | 4100QB-01. 02-002 5 1 e 1 e Idle gear retainer ring 1
13. | HA022 | 4100QB-02-002A A IE I UG Camshaft timing gear 1
14. GB/T 57832000 e A Bolt M8 X 25 2
15. GB93-1987 g Sping washer 8 2
16. | HA02007 | 4100QB—02-004A R HERR Camshaft thrust sheet 1
17. | HA03156 | 4100QB-03. 01-004A HEAT A Seat ring -intake valve 4
18. | HA03157 | 4100QB-03-002A A Intake valve 4
19. | HA03155 | 4100QB-03. 01-003A HES T8 Exhaust valve seat ring 4
20. | HA03158 | 4100QB-03-001A HEA Exhaust valve 4
21. | HA0379 | 4100QB-03.01-005 SITFE Valve duct 8
22. | HA0380 | 4100QB-03.01.01 AR RliE) Valve stem oil seal assy 8
23. |HA024 | 495QA-02-005 A Valve tappet 8
24. | HA0345 | 4100QB-1A-03-003A ST Ah Valve outer spring 8
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\_-/

=4 P EHALE . MRS (o] W
1I;tTejr;17 VORI Pfriﬁflf SRl Part Name Specj%or M?del éz’ty Remarks
25. | HA0347 | 4100QB-1A—-03—-004A RIIcE S Valve inner spring 8

26. | HA0201 | 4102QB—-02-001A Iy A0 Camshaft 1

27. | HA0O28 | 4100QB—2-02-006 TR Valve push rod 8

28. 4100QB-03. 02-008 S i B R Rear rocker arm seat 1

29. 4100QB-03. 02-004 7 oy e Rocker arm shaft spring 3

30. GB898-88 AT Bolt AM10X 75 4

31. GB93-1987 g Sping washer 10 4

32. GB/T 97.1-2002 HJE] Washer 10 4

33. GB/T 6170-2000 eSS Nut M10 4

34. 4100QB-03. 02-001 P58 P Rocker arm seat 4

35. 4100QB-03. 02-003 FR e Rocker arm shaft 1

36. GB/T 6171-2000 LSS Nut M8 X 1 8

37. 4100QB-03. 02-002 AR PR IE AR AT Valve clearance adjusting screw 8

38. GB898-88 A Bolt AM8 X 60 2

39. GB93-1987 galic] Sping washer 8 2

40. GB/T 97.1-2002 | Washer 8 2

41. GB/T 6170-2000 R L) Nut M8 2
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18. /B RS Start System.
9 o 7

3 b 5 i 3 2 1
// 22
%
) Ut h___,rrrr""“adggﬂﬂ____
\ n S 12
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FE RS Start System.

T ‘ TR kR RS R I
1. GB/T 5783-2000 e A Bolt M8>20 1
2. GB/T 5783-2000 AR Bolt M8>35 1
3. GB93-1987 P Sping washer 8 4
4. GB/T 97.1-2002 g Washer 8 9
5. GB/T 96. 1-2002 g Washer 8 1
6. | HA0O1138 | 4100QB-01-060 R HLLIE HE S Alternator bracket 1
7. GB/T 6170-2000 R RE Nut M8 3
S. HA01227 | 4100QB-01-041 HHHL S ZE R Washer, Alternator bracket 1
9. 255 JFWB25C1 7 L IR R AL Alternator 28V/500W 1
10. GB/T 6170-2000 R RE Nut M10 1
11. GB 93-1987 | Sping washer 10 2
12. GB/T 97.1-2002 g Washer 10 3
13. | HAO130 | 495QA-01-058C e A Bolt M10x130 1
14. | HAO11104| 4100QB-01. 09A RIS Alternator bracket 1

welding—on
15. |HAO129 |4100QB-01-061A 9 LR A ﬁigﬁrnator bracket pressing 1
16. GB/T 5782-2000 RS Bolt M8>80 1
17. GB/T 5782-2000 A Bolt M8 >45 1
18. | SHA5111 | QDJ1409E-P-000W EEIHL Starter 24V 1
19. GB898-88 EAE Bolt AM12>30-8.8 | 2
20. GB93-1987 EAlic] Sping washer 12 2
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PR | gy 4 EHAT = - PN TRV <y #E
ltem YRl Part No FA R Part Name Specs or Model|Q'ty| Remarks
1. GB/T 6170-2000 [IESh Nut M12 2

02, GB/T 5783-2000 Iy Bolt M10>20 1
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KUNMING YUNNEI POWER CO., LTD. SHANDONG YUNNEI POWER CO., LTD.
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